
RESPEC RSI/3518 Fish Creek (CWP)2 // I 

Attachment #1



 

RESPEC RSI/3518 Fish Creek (CWP)2 // I 

 

 

 

Fish Creek Critical Community Watershed 

Wildfire Protection Plan (CWP)2 
 

 
 
 
 
prepared for 
 

City of Steamboat Springs 

 

And 

 

Mt Werner Water and Sanitation District 

 

 
 
prepared by 
 

RESPEC Consulting & Services, Inc.  

Anchor Point Group, LLC. 

Carollo Engineers 

 

September 2019 



 

RESPEC RSI/3518 Fish Creek (CWP)2 // II 

EXECUTIVE SUMMARY 

With the increasing frequency and severity of wildfires resulting from the cumulative impacts of climate 

change, overgrown forests, and pest infestations, managers of surface water supply systems in forested 
[...]
/ Replacing the filter underdrains and filter media could provide some improvement to the robustness 

of the filters. The clay tile underdrains could be replaced with plastic (low profile) underdrain blocks. 

Underdrain replacement should coincide with replacement of the filter media – the type and size of 

the media should be tailored for optimal filter performance. The low UFRVs estimated for current 

operations will be further reduced if upstream processes are not able to handle the water quality 

challenges that could arise after a wildfire. Lower filter loading rates and more frequent backwashing 

reduces overall plant production capacity.   

8.1.5 DISINFECTION AND FINISHED WATER STORAGE 
Filter effluent combines in a 24-inch pipe and goes to the 70,000-gallon clearwell for free chlorine disinfection 

and finished water chemical addition. Sodium hypochlorite, soda ash, and fluoride are added at the influent to 

the clearwell. Water is sent from the clearwell to the 2 MG storage tank through a 30-inch line. Both the 

clearwell and the storage tank are used for disinfection volume. The chlorine residual is measured at the 2 MG 

tank effluent. Sodium hypochlorite is typically dosed in the range of 1.8-2.5 mg/L, to achieve the free chlorine 

residual goal of 1.3 mg/L. 

8.1.5.1 WILDFIRE IMPACTS 

/ Due to the change in both the amount and nature of organic loading into the FCFP, disinfection 

chemistry (chlorine demand), and disinfection byproduct (DBP) formation are anticipated to be 

altered. The change to disinfection also depends on additional treatment processes that may be 

added to address the treatment challenges.  

8.1.5.2 TREATMENT CONSIDERATIONS 

/ Since the District and the City operate a free chlorine distribution system, additional treatment is 

recommended prior to disinfection to removal organics and control DBP formation.   

8.1.6 FILTER WASHING 
Filter wash cycles are initiated either when the headloss across a filter reaches 7.5 feet or filter effluent 

turbidity exceeds 0.2 NTU. The filter box is drained at the start of every wash cycle, and the sedimentation tank 

is drained every fifth cycle to remove accumulated sludge. A wash cycle consists of a 3-minute surface wash 



 

 

RESPEC RSI/3518                                                                                                                                         DRAFT Fish Creek (CWP)2    // 59 

at 0.65 gpm/ft2 and a 7 minute backwash; the backwash rate depends on the water temperature (15 gpm/ft2 

during summer months and 10 gpm/ft2 during winter months). During the summer months, backwash rates are 

higher and filters typically have to be washed 2-3 times more frequently thereby limiting plant production to 

approximately 7 MGD (as reported by Operations staff and the FCFP O&M Manual). Both the surface wash and 

backwash pumps draw from the clearwell, which has enough storage capacity for approximately 2 

consecutive filter wash cycles. Waste wash water is collected in a trough that has adjustable weir elevation 

and is sent to the settling ponds. After a wash cycle is completed, the filter is refilled using the backwash 

supply pumps. This allows the floc in the flocculation tank to not be disturbed when the filter bay is brought 

back on-line. Filters operate in FTW mode for 30 minutes before being brought back into service.  

8.1.6.1 WILDFIRE IMPACTS 

/ The FCFP facility currently experiences a slight reduction in net capacity during summer months as 

the result of increased backwash frequency due to shorter filter runtimes, and higher backwash rates. 

Without additional pre-treatment, even shorter filter runtimes after a wildfire could cause a further 

reduction in plant capacity as the result of a filter backwash bottleneck. While the 2 MG tank and other 

treated water storage within the distribution system provide some buffer to meet customer demands 

when the plant capacity is impacted, other treated water supply options may need to be leveraged to 

offset this deficit.  

8.1.6.2 TREATMENT CONSIDERATIONS 

/ Efficient backwashing and backwash waste handling will be an important tool to maintain treatment 

capacity during challenging water quality conditions. Current operations suggest that the backwash 

rates may not be sufficient to properly expand the media (20-25%). Additionally, the surface wash 

time should be done for 1-2 minutes when the media is fully expanded. In order to further optimize the 

wash process and minimize filter downtime, the FTW duration could be reduced so that just one box 

volume (approximately 10,000 gallons) is sent to waste before bringing the filter back on-line 

(assuming effluent turbidity has fully dropped).  

/ If improvements to the filter underdrains and media are implemented, air scour should also be 

considered to replace the surface wash system. This will reduce the volumes of water utilized during 

backwashes and improve cleaning. The media expansion during backwash should be evaluated and 

backwash rates should be adjusted to achieve at least a 20% bed expansion during the high rate 

wash. The filter to waste time should be analyzed based on turbidity spike trends and rinse to waste 

should also be considered in the backwash sequence as this sub-fluidized rinse step at the end of the 

backwash sequence removes remnant particles and reduces the filter ripening duration.   

8.1.7 RESIDUALS HANDLING 
Residuals are captured in the pre-sedimentation basin, the sedimentation tanks, and filter backwash 

processes. The pre-sedimentation basin is cleaned out annually after spring runoff has subsided; typically, 2-3 

feet (600-900 ft3) of sediment accumulate each year. The material is stockpiled on site with other residual 

solids for drying and eventual hauling to a landfill. 

The facility has two earthen settling ponds for sedimentation tank and filter backwash waste solids, each with 

a volume of 625,000 gallons. They can be operated independently, in series, or in parallel. Supernatant water is 

decanted over the outlet weirs to the backwash return pump station where it is recycled to the head of the 

plant. The pond outlet weirs can be adjusted to minimize solids recycled back to the process. The ponds are 

cleaned once per year, typically in the late summer or early fall. Sediment from a drained basin is collected 

using a pump and stockpiled on site to dry and be tested before being hauled to a landfill. 



 

 

RESPEC RSI/3518                                                                                                                                         DRAFT Fish Creek (CWP)2    // 60 

8.1.7.1 WILDFIRE IMPACTS 

/ With anticipated higher alum and polymer doses for removal of organics and suspended solids, the 

rate at which sludge accumulates in the sedimentation tanks will increase, requiring those basins to 

be drained more frequently. Moreover, additional solids would likely carry over onto the filters, thereby 

reducing filter runtimes, and increasing backwash frequency. 

/ The increased waste volumes would decrease backwash pond retention time and impact recycled 

water quality. The added solids loading would also require the ponds to be cleaned out more 

frequently and result in greater volumes of sludge to be stockpiled, dried, and hauled away. Changes 

in the makeup of the solids could change the classification of the solids (due to increased 

Technologically Enhanced Naturally Occurring Radioactive Material [TENORM]), which could require 

the material to be disposed of at a more expensive landfill. The FCFP site has limited space available 

to spread out solids for drying, and if stacked too high, there may not be adequate drying time to send 

the material to a landfill before more sludge has to be removed from the pre-sedimentation basin and 

backwash waste ponds. 

8.1.7.2 TREATMENT CONSIDERATIONS 

/ There is limited space available for passive solids handling technologies such as settling ponds and 

drying beds. In the event of a wildfire in the watershed, it is anticipated that there will be a significant 

increase in the amount of solids to be removed through the treatment process. It is not feasible to add 

additional backwash ponds or drying beds without exhausting the space currently available for future 

plant expansion. 

/ Mechanical dewatering could be considered at the FCFP as an option for solids handling in a much 

smaller footprint. Mechanical solids handling would consist of thickening (i.e., gravity thickener or 

gravity belt thickener) and dewatering (i.e., centrifuge or belt filter press). While a permanent 

mechanical dewatering facility could be considered for the FCFP, a mobile dewatering unit could also 

be utilized to dewater solids in an emergency situation without the high capital cost associated with 

adding the permanent infrastructure. Figure 8.2 illustrates the dewatering process for centrifuges and 

belt filter presses. 

/ As an alternative to modifying or adding solids handling on-site, residual streams could potentially be 

sent to the sewer. Per the FCFP O&M Manual, the sanitary sewer system for Sanctuary is a short 

distance away from the plant and could be extended to provide an option for backwash disposal; and, 

the plant currently has a domestic connection to the sanitary sewer system with infrastructure in 

place to connect residual streams. This type of modification would be required if both settling ponds 

were repurposed as pre-sedimentation basins (see Section 8.1.1.2). 

/ Consistent with the facility's O&M Manual, it is recommended that the City and District do a detailed 

solids handling analysis for the facility to better understand the current capacity of the FCFP solids 

handling systems and the limitations to deal with residuals under challenging source water quality 

conditions, prior to making any modifications. 

 

 

8.1.8 CHEMICAL FEED AND STORAGE 
As previously noted, the FCFP uses a variety of chemicals in the treatment process. Alum, soda ash, and 

fluoride (sodium fluorosilicate) are stored as dry powder. Bags are manually unloaded to a series of hoppers 

which drop to volumetric screw feeders below where chemicals are blended into solution and sent to their 

application points with a carrier water dilution system. There is one spare dry feed system which can be used 

for either alum or soda ash or potentially an alternate pre-treatment chemical. 

 

 



 

 

RESPEC RSI/3518                                                                                                                                         DRAFT Fish Creek (CWP)2    // 61 

 

 

 

 

Figure 8-2. Mechanical Dewatering process for Centrifuges (top) and Belt Filter Presses (bottom). 

 

The two types of emulsion polymers are used at the FCFP: cationic coagulant aid polymer (Nalcolyte 8100) 

added at the stilling basin, and non-ionic filter aid polymer (Nalclear 8170) added at the inlet of each filter tank. 

Both polymers are delivered neat and stored in fiberglass tanks. 

Sodium hypochlorite is generated on-site using a ClorTec® system which can produce 4,320 gallons per day of 

solution at 0.8% strength. Three 1,200-gallon polyethylene tanks are used to store the hypochlorite solution 

prior to application, this volume is sufficient to operate the plant for approximately 3 days at 6 MGD. There is a 

500-gallon brine tank which feeds the electrolyzer cells for hypochlorite production, and an ion exchange 

softening system for resin regeneration (the softeners remove hardness from dilution water upstream of the 

electrolyzer cells). Similar to the other dry chemicals, salt bags are manually loaded into the brine tank.  



 

 

RESPEC RSI/3518                                                                                                                                         DRAFT Fish Creek (CWP)2    // 62 

8.1.8.1 WILDFIRE IMPACTS 

/ In addition to higher solids loading, increased organic carbon content could create further treatment 

challenges by increasing DBP formation upon chlorination. To control DBPs, removal of organic 

matter upstream of the clearwell is critical. Under postfire conditions, the alum dose would likely need 

to be increased to achieve sufficient organic carbon removal and to protect the filters from excessive 

solids loading. The existing alum system can dose up to 54.4 mg/L at 7.5 MGD, however it is unknown 

if this could adequately remove organic carbon and sediment in fire impacted source water. Similarly, 

the cationic and non-ionic polymer doses would likely need to be increased, or the types of polymers 

used may need to change in order to achieve effective coagulation and filtration. 

/ Increased organics loads may impact chlorine demand in the clearwell. Consequently, higher sodium 

hypochlorite doses may be required in order to achieve the plant effluent residual goal of 1.3 mg/L. 

Higher disinfectant doses must be balanced with greater finished water DBP concentrations. 

 

8.1.8.2  TREATMENT CONSIDERATIONS 

/ Most of the existing chemical feed systems at the FCFP would not be impacted by water quality 

changes, however one potential vulnerability is the alum system. As previously noted, it has the 

capacity to dose 54.4 mg/L at 7.5 MGD (34 mg/L at an ultimate plant buildout of 12 MGD). Under 

current conditions, the typical alum doses is around 12-14 mg/L. However, under post-wildfire 

conditions, this may not provide adequate coagulation for organic carbon removal. The spare dry 

chemical feed system could be used to supplement this or an alternate coagulant (i.e. aluminum 

chlorohydrate (ACH) or polyaluminum chloride (PACl)) could be used. The dry feed system cannot 

always provide a consistent, well blended solution. The cold temperature of the raw water further 

reduces the efficiency of blending the dry chemicals into solution (ACH and PACl can be mixed better 

under cold water conditions). Currently, the source water is high quality and having a variable 

coagulant feed does not present any challenges. However, under high sediment post-wildfire 

conditions this could be problematic. The source water characteristics could be quite different and 

zeta potential is recommended as the preferred approach for coagulant and polymer dosing. Online 

or bench-top zeta analyzers are available and can provide rapid feedback to optimize treatment 

performance.   

/ Replacing the existing dry feed alum system with a bulk alum storage tanks would enhance the FCFP's 

resiliency to wildfire water quality changes. Bulk alum provides a consistent, easy to feed solution 

which would be more reliable for challenging water quality. The chemical metering pumps for this 

system would be sized to feed a wider range of alum doses than the current dry feeders.  

/ If the applied polymer doses must increase as the result of water quality changes, the frequency of 

polymer deliveries will subsequently increase. The existing cationic and non-ionic polymer storage 

tanks (750 gallons and 450 gallons, respectively) likely don't need to be replaced with larger units, 

unless the required frequency of deliveries becomes and operational challenge. These tanks will also 

be able continue to be used if different types of emulsion polymers are necessary to handle 

challenging water quality. In order to provide the flexibility to feed polymer at higher doses under 

higher treatment plant flow rates, larger polymer feed pumps should be implemented. 

/ If sodium hypochlorite dose increases as the result of greater chlorine demand, or if sodium 

hypochlorite is used as a pre-oxidant (see Section 8.2.1), the existing on-site generation system would 

likely still be sufficient to provide enough solution for FCFP operation. The system would need to run 

more frequently, resulting in more frequent maintenance. Increasing the existing skid capacity may be 